l l N ‘ ;A university
of south africa

An assessment of the occurrence and removal options of microplastics in
wastewater treatment processes at the City Ekurhuleni and Midvaal in South

Africa

By
TENDANI MPHAGA
Student no: 69178240
A Research dissertation submitted in fulfilment of the degree
MASTER OF SCIENCE: ENVIRONMENTAL SCIENCE
In the
Department of Environmental Sciences
FACULTY OF AGRICULTURE AND ENVIRONMENTAL SCIENCES
UNIVERSITY OF SOUTH AFRICA
Supervisor: DR T.N MHLONGO

2023



DECLARATION

I, Tendani Mphaga, hereby declare that this research dissertation submitted by me
has never been submitted for review at this or any other institution. From the
knowledge that | have, | also confirm that this research dissertation has documented
[...]
-Spatial resolution is very high.

-DSC can be coupled with TGA for microplastic

identification.

-Enthalpy and entropy are distinguishing
features that enable confirmation of physical

properties of polymers, highly recommended

over other methods.

-Can be used for qualitative and quantitative

analysis.

-Not  suitable for inhomogeneous
material.

-Expensive methods.

-Contaminants affect analytical
efficiency.

-Samples  pretreatment is  highly
recommended

-Limited to microplastics such as PE and
PP.

-Polymers with similar melting

temperatures result in overlap in DSC.

-Phase transitions may overlap,
therefore limiting the identification of

polymers.

(Mariano et al.,
2021; Woo et al.,
2021; Xiang et
al., 2022)

(Fernandez et al.,
2022; Mariano et
al., 2021; Woo et
al., 2021)

(Mansa & Zou,
2021: Nel et al.,
2021:; Woo et al.,

48



2021; Xiang et
al., 2022)

py-GC-MS -Sample volume can be as small as possible.  -The experimental conditions are strict. ~ (Mariano et al.,
2021; Woo et al.,

-Can be wused for both qualitative and -Limited to the identification of _
2021; Xiang et

quantitative analysis. polystyrene (PS) derivatives. al., 2022)
-No addition of reagent is required, therefore -Limited microplastics can be detected.
reducing chemical costs.
Visual -Cheap and easy method for microplastic -Only particles >1 mm can be visualised. (Xiang et al.,
observation identification. 2022)
-Organic contaminants may
interferences.

-Validity and reliability are questionable.

49



2.8. Legislation and guideline managing plastics

The responsibilities of municipalities is to enforce municipal bylaws which include the
discharge of industrial effluent into municipal sewer systems (Hansen, 2015). The
municipal bylaws, however, are more focused on physicochemical water quality
parameters-the monitoring and standard for microplastics are not included. This
results in large amount of microplastics find their way into municipal WWTWSs
(Booth et al., 2020). The WWTWs are managed and regulated through WUL which
stipulate the requirements for treated effluent discharged into the rivers (NEMA, 1998).
The WUL standards as guided by NWA does not include the monitoring and standards
for microplastics. Similarly, there is no microplastics standards for water intended for

irrigation use in South Africa (Bouwman et al., 2018).

Globally, there are no standards regulating the discharge of wastewater in the
environment. However, through section 116376 of health and safety in the California
Safe Drinking Water Act the state water boards starting from 2020 are compelled to
analyse microplastics in drinking water (Health and Safety Code: 116376, 2018). The

results on microplastics must be made available to the public for awareness.

50



CHAPTER 3:

RESEARCH METHODOLOGY

3.1. Preamble

The current study aims to assess the occurrence and removal options of microplastics
in wastewater treatment processes. During the assessments of microplastics,
sampling locations, sampling techniques and analysis methods play a pivotal role in

the quality and reliability of the results.

In the current section, the study location which includes the sampling sites and their
characteristics such as present economic activities, demographics and catchment
conditions are described. Information on economic activities such as industrialization
and urbanization is important in identifying the possible sources of microplastics
pollution. Qualitative and quantitative research approaches have been widely used as
the most common methods for data collection and analysis in this study. Data
collection methods and sampling techniques are also described, including the

justification for choosing specific procedures over the other ones.

After data is collected, it is significant for data to be analysed using scientific
instruments, mathematical formulas, and statistical approaches. A brief description of
microscopic analysis for microplastics characterization including a method for
physicochemical analysis of water samples are described in the current chapter. In
light of quantitative analysis, the statistical approach plays an important role in
signifying the potential correlation and relationships across research variables,

therefore it was also necessary to describe the statistical approach used.

Ethical clearance for the study was obtained from the UNISA College of Agriculture
and Environmental Sciences (CAES) following the college ethics procedures. As part
of the ethics clearance requirements, consent was obtained from Ekurhuleni Water
Care Company (ERWAT) and their laboratory (ERLAB).

Due to COVID19 and the resultant staff limitations, Ekurhuleni Water Care Laboratory
(ERLAB) was only testing essential samples. UNISA laboratories were operating
under strict regulations for a period that extended beyond the research sampling

51



period. As such, the time frames set for research plans such as sampling and analysis
were affected. The Council for Scientific and Industrial Research (CSIR) laboratories

were utilised during this period.
3.2. Description of the study area

In the current section, a description of the study area is explained. This includes the
geographic location of two WWTWs i.e., WWTW A and WWTW B. In addition to the
location, the general description of the study sites such as sampling points, treatment
technology, design capacity, operational capacity, water quality, catchments and

potential sources of pollution such as industries connected to WWTW is explained.
3.2.1. Study site location
3.2.1.1. WWTW A

The WWTW A is Located at portion 4 of the farm 17IR in the East of Kempton Park at
East Rand R25 (Bapsfontein Road). The community represented by the study area is
Norkem Park which falls within the DD3 drainage district. The main catchment is the
Limpopo Water Management Area (LWMA) in which the upper part of quaternary
catchment number A21A is located (WWTW A Biomonitoring Report, 2022). The
geographic coordinates of the area are (S26° 01’ 25.8 / E28° 17° 10.0). See Figure 3-
1 for a detailed map of the location (Arc GIS, 2010).

52



28700 78’3.0'0"!—

26°00"S -26°00"S

Legend

o Location
Roads

Rrvers
N c=ms
B orotccleda arcas

- Quatermary catchment

_ Exurhuleni Metropolitan Municipality

B Frovinces
10 S o 10 Kilometers

T
28700"E

b
283007

Figure 3-1: Map of the study area for WWTW A (Arc GIS, 2010).

3.2.1.2. WWTW B

The WWTW B is Located in portion 50 of the farm 150 IR in the South of
Johannesburg, on the Midvaal R59 Road. DD6 drainage district of Vaal River
Catchment (WMA) covers the study location. Klip River is the mainstream that drains
into the Vaal River at Vereeniging, which is a tributary of the Orange River (WWTW B
Water Quality Report, 2021). The geographic coordinates of the area are (S26° 01'
25.8 / E28° 17' 10.0). See figure 3-2 for a detailed map of the location (Arch GIS,

2010).

53



28°200°E
"

>6-00"S 26" 00"Ss

207207075 - 28" 20'0"S

Legend

- locanon

Rivers

Roads

B Protected arcas
- Dams

D Quatermnmary catchment

Provinces

- Ekurhuleni
225

o 375 7.5 15

30
Kilometers

T
28 200"

Figure 3-2: Map of the study area for WWTW B (Arch GIS, 2010)

3.2.2. General description of the study area and sample locations
3.2.2.1. General description of WWTW A

The WWTW A was designed to treat 63 ML/d, during the last financial year of
2021/2022, the works operated at 63 ML/d which is 100% of its capacity utilised
(WWTW A Water Quality Report, 2021). Although the work operated at its design
capacity, it is at risk of exceeding its design capacity. The treatment works receive its
influent from 51 industries scattered around Kempton Park and 53 777 households
with a population of 171 575 in Kempton Park. The influent is received in a proportion
of 60% domestic and 40% industrial wastewater (WWTW A Manual, 2015). There is
a potential source of microplastics from industrial and domestic influent which is
received in the WWTW.

The WWTW A utilises a conventional treatment technology. It is comprised of inlet

works equipped with three mechanical fine screens and degritting chambers for the

54



screen, sand and grit removals as a preliminary treatment process (WWTW A Manual.
2015). Preliminary treatment is followed by four primary settling tanks (PST) aimed at
solid and COD reduction to reduce the loading into the activated sludge processes
(Archer, 2018). The supernatant from PST overflows into activated sludge processes
which are configured as University of Cape Town (UCT configuration) in treatment
Section 1-3 and Modified Ludzac Etinger processes in treatment section 4 (WWTW A
Manual, 2015). Although treatment configurations are different in the sections, the
secondary treatment of the BNR process remains the same across the treatment units.
In the secondary treatment, microorganisms are used to oxidise nutrients and organic
matter. Overflow from the BNR is subjected to tertiary treatment using final settling
tanks (FSTs). This is the final polishing step for the removal of SS before the effluent
is disinfected using chlorine gas (WWTW A Water Quality Report, 2021). The
wastewater residue such as waste activated sludge (WAS) and primary sludge from
PSTs is treated in cold open digesters equipped with rotor mixers. However, the
anaerobic digestion process is not heated (Eustina Musvoto, Nomvuselelo Mgwenya,

Hazel Mangashena, 2018).

The final effluent and sludge treated at WWTW A are expected to comply with the
Water Use License (WUL) granted in terms of the National Water Act (Act 36 of 1998)
under Section 21. Although there is WUL in place, microplastics are not regulated. The
final effluent treated at WWTW A is discharged to Rietspruit River which is a tributary
of Hennops River draining to Rietvlei dam (WWTW A Biomonitoring report, 2022).
Downstream of the Rietvlei dam, there is the Rietvlei water treatment which supplies
drinking water to the City of Tshwane. The Hennops River and Rietvlei dam is
experiencing deteriorating water quality with eutrophic conditions being the most
prevalent (DWS, 2021). Microplastics are not regulated, but according to several
authors, their presence in freshwater presents many problems in drinking water
(Koelmans et al., 2019; WHO, 2019). Similarly, sludge at the works is irrigated on land,
it is known that a high percentage of microplastics are present in sludge (Lusher et al.,
2017). This has the potential to contaminate groundwater and surface water through
interactions (Re, 2019). The WWTW A was selected as one of the study sites because
it is connected to 51 industries and 53 777 households, which are potential sources of

microplastics in wastewater.

55



3.2.2.2. WWTW A sampling points location

The WWTW has two sampling points located at the inlet works (See section 1 of Figure
3-3) and a second sampling point located at the final effluent after the chlorine contact
tank (See section 25 in Figure 3-3). The geographic coordinates for the sampling

points are presented in Table 3-1 below.

Map 4: Aerial View of the
Wastewater Treatment Plant Units and

[29)
Google Earth
.
LEGEND
UNITS BEFORE SPLIT TO MODULES (moouLE 2 ] [  [MODULE 4
(@ INLET (3 MECHANICAL & 1 MANUAL SCREEN (@) PRIMARY SEDIMENTATION TANK NO. 2 @) PRIMARY SEDIMENTATION TANK NO. 3 PRIMARY SEDIMENTATION TANK NO. 4
(@ GRIT CHANNELS NO 1-3 @ ANAEROBIC/ANOXIC REACTORNO. 2 @) ANAEROBIC/ANOXIC REACTORNO. 3 (20) ANOXIC /ANOXIC REACTOR NO. 1
BALANCING TANK @ AEROBIC REACTOR NO. 4 @ AEROBIC REACTOR NO. 7 (@) AEROBIC REACTOR NO. 10
[ E1 @ AEROBIC REACTORS NO. 56 @ AEROBIC REACTORS NO. 8.9 (22 AEROBIC REACTORS NO. 11
@) PRIMARY SEDIMENTATION TANK NO. 1 @ FINAL CLARIFIER NO 2 @ FnaL cLARIFIER NO 3 (@) FINAL CLARIFIER NO 4
(@ ANAEROBIC/ANOXIC REACTOR NO. 1 [[UNITS AND PROCESSES FOLLOWING MODULES 1-3 ]
(® AEROBIC REACTOR NO. 1 (@3 FINAL CLARIFIERS NO.5 AND 6 (@) DIGESTERS
(@ AEROBIC REACTORS NO. 23 (@5 CHLORINE CONTACT TANK @) SLUDGE APPLICATION FIELD NO. 1 (Also refer to Map 5)
(@ FINAL CLARIFIER NO.1 FUTURE EXTENSIONS SLUDGE APPLICATION FIELD NO. 2 (Also refer to Map 5)

Figure 3-3: Aerial photo of the study area (Water Quality Report, 2021)

Table 3-1: Coordinates for sampling points.

Site name  Position Location
Latitude (S) Longitude (E)

Influent 26°01°.160" 28°16.977" WWTW A

Final 26°0'58.6872”, 28917°10.3488” WWTW A

effluent

56



3.2.2.3. General description of WWTW B

WWTW B is designed to treat a maximum of 155 ML/d from primarily domestic
households with an average population of 111 612 and 38046 households (WWTW B
Water Quality Report, 2021). Only 5.41 ML/d (4%) of wastewater is contributed by
industries. The wastewater treated is from domestic households in Everton and
surrounding communities. The plant is comprised of four treatment modules with three
each treating 35 ML/d and one treating 50 ML/d. The treatment process employed is
conventional treatment with primary, secondary, and tertiary treatment mainly as the
final stage (WWTW B Water Quality Report, 2021). Primary treatment consists of six
mechanical screens and six pre-screen grit for screen and debris removal. It is also
equipped with six grit chambers for sand and grit removal (WWTW B Process Audit,
2019). Four modules comprised of four primary settling tanks for further removal of SS
and sand which escaped from grit chambers. Solids settle as raw sludge and are
further treated in an anaerobic hydrolysis process, filter belt pressers' and paddies.
The activated sludge process is used for secondary treatment for oxidation of nutrients
in the presence of microorganisms (Eustina et al., 2018). It also entails secondary
clarification for further removal of SS and polishing of final effluent. The last treatment

process is disinfection for the removal of microorganisms using chlorine gas.

The WWTW B is also regulated by the WUL. The final effluent discharged into Klip
River must comply with the conditions of WUL (WWTW B WUL audit report, 2021).
Klip River is a tributary of Vaal River Catchment. In the Vaal River, the water quality
has deteriorated and the aesthetic impacts can be seen visible by unaided human eye.
The water is brownish, showing evidence of pollution from partially treated sewage
(Kruger-Frank, 2019). The study location was chosen because it discharges into a
sensitive catchment prone to pollution, therefore making it important to safeguard the

catchment from further deterioration.
3.2.2.4. WWTW B sampling points location

The WWTW B has two sampling points located at the inlet works (See section Al of
Figure 3-4) and a second sampling point located at the final effluent after the chlorine

57



contact tank (See sections 1 and 2 in Figure 3-4). The geographic coordinates for the
sampling points are presented in Table 3-2 below.

Processes
Farm Watorval 150 IR
(Site Visit: August 2017)

LEGEND

Bl

BALANCING TANK NO. 2 (@) BALANCING TANKS NO. 3 - 4

PRIMARY SETTLING TANKS NO. 5 - 6 ©2 PRIMARY SETTLING TANKS NO. 7 -8
ACTIVATED SLUDGE REACTORSNO.3-4 (03 ACTIVATED SLUDGE REACTORS NO. 5 - 6
INTERMEDIATE CLARIFIERS NO. 9 - 12 (@) INTERMEDIATE CLARIFIERS NO. 13- 16
DAF UNITNO. 3 @ DAF UNIT NO. 4

K NO. 1
@ PRIMARY SETTLING TANKS NO. 3 -4

@
®
@ ACTIVATED SLUDGE REACTORSNO.1-2 @
®
©
®

Immmwmnl

[ MODULE A |

@ PRIMARY SETTLING TANKS NO. 1-2 @ DA UNITNO. 2
@ ANAEROBIC-AEROBIC BASINS NO. 1-2 @ GRAVITY THICKENER NO. 1 GRAVITY THICKENER NO. 2
@ INTERMEDIATE CLARIFIERS NO. 1- 4

AEROBIC-AEROBIC BASINS NO. 3 -4 EMERGENCY PONDS DISINFECTION AND DISCHARGE
® PONDSNO. 1-9 DISINFECTION CHANNELS NO 1 AND 2
@ SECONDARY CLARIFIERS NO.1-4 OUTFLOW FROM PONDS TO KLIP RIVER DISCHARGE POINT

(not shown) DISCHARGE

DIATE CLAF NO.5-8

Figure 3-4: Aerial photo of the study area (Water Quality Report, 2021).

Table 3-2: Coordinates for sampling points.

Site name Position

Location

Latitude (S) Longitude (E)
Influent 26°26.212' 28°06.124" WWTW B
Final 26°0'58.6872”, 28917°10.3488” WWTW B

effluent

3.3. Research method

In the current research, both qualitative and quantitative methods were used for data
collection and analysis, this is often referred to as a mixed method. The mixed method

was used because it uses systematic procedures that enables data collection and

58



analysis using both qualitative and quantitative methods in one study to solve research
problems as stated by Timans et al. (2019). To use mixed methods effectively, it was

important to understand both qualitative and quantitative research methods.

The purpose of using quantitative experiments was for the generation of numerical
water quality data and microplastics quantities which were analysed statistically and
using mathematical formulas and software such as Pearson correlation component of
Statistical Package for Social Sciences (SPSS). Quantitative analysis was also used
to determine the chemical composition of microplastics particles (MPs) to confirm the
presence of polymers and elements linked to the presence of microplastics in
wastewater. To perform a quantitative analysis through a statistical approach, data
need to be assessed for whether the data is distributed normally or not as stated by
Franzese and luliano (2018). Data may be described as normal or not normally
distributed. In the current research, Pearson correlation was considered for correlation
analysis for the data that is normally distributed. In the case of data that is not normally
distributed, a non-parametric statistical method can be used to determine if the

significance level of p is within the range of <0.05 as shown by Sedlak et al. (2017).

A gualitative method was also utilized to identify and classify microplastics according
to sizes, shapes and colours in the water samples. This was done through microscopic
analysis at the selected laboratory. MPs were evaluated by observations under the
microscope following the procedure stated by Masura et al. (2015). Relationships

between microplastics identified and water quality were established.
3.4. Research design

A research design can be described as a formulation of research questions in order to
ensure that the results obtained adequately address the research problems (Lewis,
2015). The most common research designs used are causal-comparative design,
explanatory design, correlational design, descriptive design, exploratory and the
convergent parallel designs which are described in details by authors such as (Suter,
2014; Creswell, 2018 and Berman, 2017).

Although there are various research designs methods, the convergent mixed parallel
design was used for the analysis of data. The convergent mixed parallel design

59



enables the researcher to collect and analyse both quantitative and qualitative data
simultaneously to solve research problems and answer the research question as
stated by Dawadi et al. (2021). The convergent parallel design was used because both
the qualitative and quantitative methods in the current research had equal value in
understanding and solving the research problem. Both the qualitative and quantitative
data were collected and analysed followed by linking the results and interpretation to
establish the relationships between research variables. Figure 3-5 is a diagram

showing the sequence of convergent mixed parallel design:

Quantitative data
collection & analysis. \t/ I

Merging the

Interpretation
results

Qualitative data /\ /

collection & analysis

Figure 3-5: Systematic procedure for convergent parallel design (Schoonenboom &
Johnson, 2017).

3.5. Sample collection

To sample water quality and microplastics, a standard guide for scientists investigating
the occurrence of microplastics across matrices was used as described in Brander et
al. (2020). Across the world, itis common to use auto samplers for wastewater sample
collection in WWTWs as a standard method that guarantees homogeneity.
Subsections 3.5.1 and 3.5.2 give a detailed description of the target parameters and

sample collection method.
3.5.1. Microplastics Sampling at WWTW

Samples were collected from December 2021 to September 2022 to give